
Änderungen vorbehalten!

Ersatzteilliste

11/18 gültig ab Baujahr 2018                                       Art.-Nr.: 06347000

230V

54

44

50

20

51 52 53

78

79

77

2

3

80

6

7

13

10

11
83

5

4

15

69

12

63

64

67

68

65

70

73

71

72

66

27

28

56

26

84

21

34

29 19 18

14

22

23
20

24
25

30

61

60

59 58

57

62

31

32

55

9 8

35
3633

20

29

81

39

757674

3837

48

454647

49

43

42

40

32

44

41

1

82

17

16

26347000-02

EBS 235.1 mit Grundteller



06347000 02Version

:
Dated: 25.01.2022

Item No.DescriptionPos.Item No.DescriptionPos.

EBS 235.1 mit Grundteller - 230 V

O

1 Motor 230V 80700162 1

2 Mounting plate 76343640 1

3 Screw M8x30 80201459 4

4 Mounting plate 76343650 1

5 Screw M8x20 80201460 3

6 Housing cover 796UN324 1

7 Suction hood 76343575 1

8 Clamp 80600178 2

9 Screw M5x12 80201230 2

10 Screw M5x12 80201226 9

11 Suction piece 76343573 1

12 Brush strip 76343577 1

13 Washer 5,3 80201374 1

14 Suction piece 76343973 1

15 Suction hose 76343660 1

16 Grooved ball bearing 6205 2NSE 76344124 2

17 Capacitor 50µF 80500041 1

18 U-profile 76343760 1

19 Spacing bush 40600007 2

20 Nut M8 80201221 6

21 Supporting rod 76343765 2

22 Screw M10x18 80201453 2

23 Spring lock washer 10 80201311 2

24 Washer 8,4 80201377 2

25 Screw M8x20 80201147 2

26 Washer 15 80201352 6

27 Retaining ring 15x1 80201322 2

28 Solid rubber wheel 40600005 4

29 Screw M8x90 80201255 2

30 Column 76343750 1

31 Column cover 796UN920 1

32 Screw M5x20 80201168 8

33 Washer 8,4 80201377 2

34 Clamping lever M10 85000188 1

35 Plate with threaded spindle M10 796UN930 1

36 Support holder 796UN918 1

37 Suction adapter 76344975 1

38 O-ring 35x4 83000047 1

39 Connection cable 3x1,5mm² 5m 80600404 1

40 Connecting plate set 7634378S 1

41 Intermediate wire 76343345 1

42 Screw M10x16 80201166 1

43 Handle tube 76343787 1

44 Rubber handle 83000006 3

45 Insulation plate 796UN320 1

46 Switch box 76343630 1

47 Switch 80600105 1

48 Cable gland 80600170 2

49 Screw M5x35 80201135 4

50 Handle 76343591 1

51 Nut M8 80201006 2

52 Spring lock washer 8 80201309 2

53 Washer 8,4 80201377 2

54 Handle compl. 7634359U 1

55 Plate 76343810 1

56 Wheel axle 796UN321 1

57 Clamping plate 76343820 1

58 Screw M10x40 80201113 1

59 Screw M10x30 80201463 2

60 Guide bar 76343815 2

61 Nut M8 80201028 2

62 Nut M10 80201033 2

63 Ginding disc support 76343925 1

64 Ring 76343923 1

65 Rubber plate 83000303 1

66 Screw M6x25 76344671 6

67 Washer 8,4 80201377 6

68 Screw M8x25 80201145 6

69 Screw M6x26 left 80201461 1

70 Base plate EBS 235.1 37120000 1

73 Screw M5x16 80201184 3

74 Tube clamp 85000196 2

75 Screw M6x40 80201186 2

76 Washer 6,4 80201375 2

77 Angle 796UN323 1

78 Screw M10x12 80201474 2

79 Washer 10,5 80201380 2

80 Screw M4x10 80201116 2

81 Spanner SW 8 80430044 1

82 Terminal box 76344123 1

from year of manufacture 2018

page 2 of 3

pc.pc.



06347000 02Version

:
Dated: 25.01.2022

Item No.DescriptionPos.

EBS 235.1 mit Grundteller - 230 V

O

83 Parallel pin 6x18 80200563 2

84 Spanner SW 5 80430047 1

from year of manufacture 2018

page 3 of 3

Pos. Descriptionpc.

www.jcd.com.pt

https://www.jcd.com.pt



